IN221000619V02_US_ CA_UK

a
1

IMPORTANT, RETAIN FOR FUTURE REFERENCE: READ CAREFULLY

ASSEMBLY INSTRUCTION



IMPORTANT, RETAIN FOR FUTURE
REFERENCE: READ CAREFULLY.

Only for domestic use
Use tips:
*Put the chair stably on a flat floor.
*Mount the garden chairs in the shelter of the weather.
*Stay away from open flames.
*Don’t hang anything in the structure.

*Avoid the overload at the anchors/structure.
*It is advised that don’t stay on the chairs when there is a storm.
*Do not use in adverse weather condition and cover furniture when not
in use.
Precautions before assembly:
*Prepare a clean and dry mounting area.
*Verify that the product is not damaged.
*Check that none of the pieces are missing.

Maintenance:
*Clean with a soft fabric.
*Regularly remove leaves and / or water collected on the canvas.
*Check the chair regularly.

Storage conditions:
*The fabric should be stored completely dry, in a clean and dry place to
avoid the risks of mold.

Maintenance:
*Don't use this product if the seat cloths, cloth cushion or
tarpaulins are ageing, and contact our customer service.

Caution with the risks of pinching or cuts during assembly.
The manufacturer declines all responsibility in case of damages due
to a bad installation or due to weather.




List of Parts for Assembly of 2x Chairs

No Parts Qty
A Backrest 2
B Chair Seat 2
C Front Chair Legs 4
D Back Chair Legs 4
E Right Arm 2
F Left Arm 2
G M6*30 Stud 4
H M6 Flat washer 12
I M6 Spring washer 12
J M6 Nuts 12
K M6*25 Stud 8
L M8 Flat washer 20
M M8 Spring washer 20
N M8 Nuts 20
0] M6 protect hats 12
P M8 protect hats 20




T
Yool %%
AOAAN
ote e’ %
AOOOAN
0g05979,900%
OO

4000600

= [[1]

1. Place all parts on a clean soft sur-
face.

2.Attach the front and back Legs (C,D)
to the Studs on the Chair Seat (B) using
Washers and Nuts (L,M,N).Tighten the
Nuts using the wrench & tighten.

3. Attach the Backrest (A) to the Chair
Seat (B) using Washers and Nuts
(L,M,N).Tighten the Nuts using the
wrench.

4. Attach the Right and Left Arm(E,F)
,using the studs (G) and washer ,nuts
(H,1,J) ,DO NOT over tighten .and then
using Studs (K) and Washers and Nuts
(H,1,J).Adjust to a correct place ,then

5.Adjust the pre-installed Rubber Pad (I)
until the chair is level with the ground, Upon
completion of full assembly and bolted up-all
screws can be tightened down. Add the pro-
tect hats (P&O).

tighten G&K.




List of Parts for Assembly of 1x Table

No Parts Qty

A Table Top 1

B Table Leg 3

C Leg Support 1

D Stud M8*35 3+1(spare)
E Flat Washers M8 3+1(spare)
F Spring Washer M8 3+1(spare)
G Nut M8 3+1(spare)
H Stud M6*30 6

| Flat Washers M6 6+1(spare)
J Spring Washer M6 6+1(spare)
K Nut M6 6+1(spare)
L M6 protect hats 6

M M8 protect hats 3




A

ARAR R
RS
L )
IR R RN
IXEREXERXRER XX
U 3 N N R
IXRERENXY EXRXX
LIC S 3 N O X N
(XN NENERNER XN
L A A )
LR N N N RO N
R B K R e
La e

down.Attach the Table Legs on the
Table Top (B) using the Stud (D),Wash-
1.Place all parts on a clean soft sur- ers and Nuts(E,F,G).Tighten the Nuts
face. using the Wrench, DO NOT over tighten

R

3. Attach the Leg Support (C) to the 4.Tighten all the Nuts using the Wrench
Table Legs (B) using Studs (H),Wash- ,and add all the protect hats (L,M)

ers and Nuts (1,J,K).

5.Adjust the pre-installed Rubber Pad , (at
the end of each Table Legs) until the Table
is level with the ground.




IN221000619V02_US_CA_UK

BERS

IMPORTANT - CONSERVEZ CES INFORMATIONS POUR
VOTRE CONSULTATION ULTERIEURE: LISEZATTENTIVEMENT

INSTRUCTIONS D’ASSEMBLAGE




IMPORTANT:ALIREATTENTIVEMENTET A
CONSERVER POUR CONSULTATION
ULTERIEURE.

Seulement pour usage domestique

Conseils:

* Pour une performance optimale, veuillez le poser sur une surface
plane.

* Installer la chaise sous l'auvent.

* Maintenez a I'écart de toute flamme nue.

* Evitez de suspendre des matériaux sur le meuble.

* Veuillez a ne pas dépasser les capacités de poids maximales.

* |l est conseille de ne pas rester sur la chaise en cas d'orage.

* Ne pas utiliser dans des conditions météorologiques
défavorables et couvrir les meubles lorsqu'ils ne sont pas utilisés.

Précautions avant I'assemblage:

* Préparez une zone de montage propre et seche.
* Vérifiez que le produit n'est pas endommage.

* Vérifiez qu'aucun des morceaux ne manque.

Recommandations d'entretien:

*Veuillez utiliser un chiffon doux pour essuyer la chaise.

*Veuillez nettoyer régulierement I'eau stagnante du fauteuil

*Veuillez vérifier réguliérement la chaise pour éviter une structure lache.

Conditions de stockage:

*Lorsqu'ils ne sont pas utilisés, les meubles doivent étre recouverts
d'une housse appropriée.

Entretien:

*Si vous remarquez une détérioration du tissu du siege, du

coussin en tissu ou de la bache, ne |'utilisez pas, contactez notre

service clientele immédiatement.

Veuillez faire attention a ne pas vous blesser lors de I’'assemblage
du produit.

Le fabricant n'est pas responsable des dommages causés
par une mauvaise installation.




Liste des piéces pour le Montage de 2x chaises

No Piéces Qté
A Dossier 2
B Sicge de la chaise 2
C Pieds avant de la chaise 4
D Pieds arri¢re de la chaise 4
E Bras droit 2
F Bras gauche 2
G Goujon M6*30 4
H M6 Rondelle plate 12
1 Rondelle élastique M6 12
J Ecrous M6 12
K Goujon M6*25 8
L M8 Rondelle plate 20
M Rondelle élastique M8 20
N Ecrous M8 20
O Ecrous chapeau de protection M6 12
P Ecrous chapeu de protection M8 20




TR
Yool %%
AN
oot %%
OO
Pote 0% %%
RSSO
%% % %%

<117

1. Disposez toutes les piéces sur une
surface propre et souple.

2. Fixer les pieds avant et arriere (C,
D) aux goujons du siége de la chaise
(B) a l'aide de vis et d'écrous (L, M, N).

3. Fixer le dossier (A) au siége de la
chaise (B) a I'aide de rondelles et
d'écrous (L, M, N) et serrer les écrous
en utilisant la clé.

N

4. Fixer les bras droit et gauche (E,F) en
utilisant les goujons (G), les rondelles et les
écrous (H,l,J), NE PAS trop serrer, puis a
I'aide des goujons (K), des rondelles et des
écrous (H,l,J), ajuster a la bonne position,

puis serrer G et K.

5. Ajustez le coussin en caoutchouc préin-
stallé (1) jusqu'a ce que la chaise soit de
niveau avec le sol.Une fois le montage
complet et le boulonnage terminé, toutes

les vis peuvent étre serrées.Rajouter les
écrous chapeaux de protection (P&O).




Liste des piéces pour le montage de 1x Table

No Pieces Qté

A Dessus de table 1

B Pied de table 3

C Support de pieds 1

D Goujon M8*35 3

E Rondelles plates M8 3 +1(spare)
F Rondelle élastique M8 3 +1(spare)
G Ecrou M8 3 +1(spare)
H Goujon M6*30 6

I Rondelles plates M6 6 *1(spare)
J Rondelle élastique M6 6 *1(spare)
K Ecrou M6 6 +1(spare)
L Ecrou Chapeaux de protection M6 6

M Ecrou Chapeaux de protection M8 3




Y

ARAR R
RS
L )
IR R RN
IXEREXERXRER XX
U 3 N N R
IXRERENXY EXRXX
LIC S 3 N O X N
(XN NENERNER XN
L A A )
LR N N N RO N
R B K R e
La e

1. Disposer toutes les piéces sur une
surface propre et souple.

2. Poser le dessus de la table (A) a
I'envers et fixer les pieds de la table sur
le dessus de la table (B) a I'aide des
goujons (D), des rondelles et des
ecrous (E, F, G). Serrez, mais pas trop
les écrous a l'aide d'une clé a molette.

3. Fixer le support de pieds (C) aux
pieds de la table (B) a l'aide des gou-
jons (H),des rondelles et des écrous (|,
J, K).

4. Serrez tous les écrous a l'aide de la
clé et ajoutez tous les écrous cha-
peaux de protection (L, M).

5. Ajustez le coussin en caoutchouc préin-
stallé a I'extrémité de chaque pied de la
table jusqu'a ce que la table soit de niveau
avec le sol.




If you have any questions, please contact our customer care center.
Our contact details are below:

& 001-877-644-9366
M customerservice@aosom.com

Imported by Aosom LLC
27150 SW Kinsman Rd Wilsonville, OR 97070 USA
MADE IN CHINA

If you have any questions, please contact our customer care center.
Our contact details are below:

Sivous avez la moindre question, veuillez contacter notre centre d'assistance a la clientéle.
Nos coordonnées sont les suivantes:

& 416-792-6088

L." customerservice@aosom.ca

Imported by Aosom Canada Inc.
7270 Woodbine Avenue, Unit 307, Markham, Ontario Canada L3R 4B9
MADE IN CHINA

Importé par Aosom Canada Inc.

7270 Woodbine Avenue, unité 307, Markham, Ontario Canada L3R 4B9
Fabriqué en Chine

If you have any questions, please contact our
customer care center.
Our contact details are below:

@ 0044-800-240-4004

V |4 enquiries@mhstar.co.uk

IMPORTER ADDRESS:
MH STAR UK LTD

Unit 27, Perivale Park,
Horsenden lane South
Perivale, UB6 7TRH
MADE IN CHINA




